FO1 8B LOCK KIT

B E/LOCK KIT

8 ,ﬁ,‘g
37
e
s
)
o
ey d
o




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
FO1-01 6AQV-011000-4000 LOCK KIT BAAS 1
F01-02 30102-050008900 INNER HEX SCREW M5x8 WS A IR SR BB ET M5X8 2
F01-03 30102-050025900 INNER HEX SCREW M5x25 7S EIA: Sk RET M5X25 3
F01-04 6AQV-011020-4000 KEY R 2
F01-05 30102-080030810 SCREW M8X30 24T M8X30 2
F01-06 CFCV-CAC002-2000-M1 CLIP CLIP 1
F01-07 30102-050012810 SCREW M5X12 24T M5X12 2
F01-08 6AQV-011012-1000 SEAT CABLE JAE R 2R 1
F01-09 6GU#-010320-6000 LOCK SEAT, SEAT Al SR 1
F01-10 30006-060022810 BOLT M6X22 12 M6X22 2




FO2 J§ 7 %% MUFFLER

i 7 #/MUFFLER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F02-01 6090-020010 GASKET, EXHAUST PORT HER D% 2
F02-02 6L.30-020005 LOCK NUT B AR 4
F02-03 6AQV-021100-4000 EXHAUST PIPE ASSY HE & 1A 1
F02-04 30204-080810 LOCK NUT M8 LGB N A L TR IR EE M8 2
F02-05 30006-080035810 BOLT M8X35 12K M8X35 3
F02-06 A000-020004 DAMPER, MUFFLER HE R E 2
F02-07 A000-020005 BUSHING e 4
F02-08 6GU#-021005-6000 GUARD RUBBER SLEEVE PG E 1
F02-09 6AQV-021400-1000 SEAL SLEEVE, GRAPHITE Bt 1
F02-10 6AQV-021500-1000 CLAMP KIT EeEAL 1
F02-11 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20 P4 75 Fi IR AT 2
F02-12 6AQV-021002-1000 BUSHING FOES 2
F02-13 6AQV-021003-1000 RUBBER BUSHING, GUARD PERGE 2
F02-14 6AQV-021001-4000 MUFFLER GUARD TH P AR 1
F02-15 6AQV-021005-4000 M6 NUT CLIP MEIE R e 1
F02-16 6AQV-021300-4002 MUFFLER BODY ASSY YRR S R R 1




F03-1 Z&2%8-1 FRAME-1

£ /FRAME




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-1-01 30902-0401320 RIVET GB/T12618_4.2X8 Hh 4] GB/T12618_4.2X8 2
F03-1-02 6FIA-190012 VIN PLATE L1 1
F03-1-03 6KWV-030004-1000 POWER LOCK BUSHING HR e AT 5 2
F03-1-04 6AQV-031000-4001-0BP00 FRONT FRAME ASSY (MAUD SPIRIT BLACK) TR 1
F03-1-05 6L.30-030092 BOLT M10x22 F EIZE AL T S M10X22 3
F03-1-06 6KWV-041114-1000 RUBBER HEAD BEE S A R 2
F03-1-07 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20 4 75 F 4T 2
F03-1-08 6WWV-030019-5000 CUSHION SLEEVE GG IRE 3
F03-1-09 9060-180029 RADIATOR SLEEVE TUBE R BRE MR EEE 3
F03-1-10 6AQV-030010-1000 BRACKET, ABS ABS % % i 1
F03-1-11 30006-060010810 BOLT M6X10 12 M6X10 5
F03-1-12 6AQV-030004-1000 BUSHING, ENGINE RENML 2R 2
F03-1-13 6AQV-030092-1000 ADJUSTING SCREW, ENGINE RENHLRA RS 1
F03-1-14 6NT1-000292 NUT M18 TEHE AR M18 1
F03-1-15 6AQV-030093-1000 INNER HEX SCREW 7S FIRAT 1
F03-1-16 6WWV-030011-5000 INNER HEX SCREW M10x45 P75 A IBRETM10X45 1
F03-1-17 30204-102810 NUT M10X1.25 2R} M10X1.25 2
F03-1-18 30001-102150110 BOLT M10x1.25x150 1242 M10X1.25X150 1
F03-1-19 6AQV-030003-4000 FLUID RESERVOIR BRACKET TR 22 Sy 1
F03-1-20 30001-102170110 BOLT M10X1.25X170 1242 M10X1.25X170 1
F03-1-21 30208-102010 NUT M10X1.25 2R} M10X1.25 1
F03-1-22 6080-030004 SIDE STAND BOLT M= Bz pe 1
F03-1-23 6AQV-030600-4001-0BP00 SIDE STAND ASSY (MAUD SPIRIT BLACK) NPEEAN SR 1
F03-1-24 A000-030210 SIDE STAND SPRING ASSY BUIEEG 5o Ry 1
F03-1-25 A000-030004 SIDE STAND SPRING SLEEVE LR E 1
F03-1-26 6KWV-030003-1000 HEADLIGHT BRACKET SLEEVE BTIRAT S 2 e i 2
F03-1-27 6AQV-030001-4000 HEADLIGHT LOWER BRACKET KAT T 2ot 3 1
F03-1-28 30006-080016870 BOLT M8X16 1244 M8X16 1
F03-1-29 6AQV-030060-4000 RESERVOIR BRACKET Bl 7K A e e 1
F03-1-30 6AQV-030040-4000 RH LOWER PANEL BRACKET, ENGINE RENWUA R 223 S e 1
F03-1-31 6AQV-030030-4000 LH LOWER PANEL BRACKET, ENGINE RENHLIE T R 22 S 2 1
F03-1-32 6WWV-047002-5000 INNER HEX SCREW M6x25 M6x25 4 75 F W4T 1
F03-1-33 6AQV-030002-4001 HORN BRACKET R 2 26 5 4 1
F03-1-34 30204-060870 NUT M6 125 M6 1




Item No.

Parts Number

Parts Name(EN)

Parts Name(CN) Qty Remarks
F03-1-35 6AQV-030050-4001 CANISTER ADAPTER PLATE TR TG etk 1
F03-1-36 30301-060470 WASHER 6 6 1
F03-1-37 6AQV-041116-1000 FRAME STICKER 2RI 1
F03-1-38 30006-060012810 BOLT M6X12 12 M6X12 2 ALT:- 30006-060012870




F03-2 Z&2%2-2 FRAME-2

FO3% 42 & F/FRAME ASSY

ﬁ@)

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-2-01 6GU#-030007-6000 REAR FRAME BOLT I ZE 50 2z s A 4
F03-2-02 6AQV-032000-1003-0BP00 REAR FRAME ASSY B ZE LR 0] & 1
F03-2-03 6AQV-030017-1000 BRACKET, ROLL-OVER SENSOR G S 5 2 2 <7 A 1




FO03-3 Z2RY#F GEARSHIFT LEVER

A /GEARSHIFT LEVER |

v

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F03-3-01 6AQV-141000-4000-0VR0O GEARSHIFT ROD CONNECTING ASSY (ELECTRO SILVER) AR PUFF B A 1
F03-3-02 30006-060022810 BOLT M6X22 B2FE M6X22 1
F03-3-03 30121-060016700 SCREW M6x16 I24T M6X16 2
F03-3-04 30200-060810 NUT M6 H2LE M6 1
F03-3-06 6NQ#-140104-6002 PEDAL BOLT AT IR AR 1
F03-3-07 30121-080025160 SCREW M8X25 H2%] M8X25 1




FO4-1 ¥kM41 PLASTICS 1

¥k T/PLASTICS |




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-2-01 6AQV-040301-4000-0BUOO DASHBOARD DECO GUARD (MIST SILVER BLACK) {3 5 2 i o 1

F04-2-02 8080-041130 EXPANSION RIVET ASSY HRHEAKIRAT & 2 ALT:- 8080-041131, 8080-041132
F04-2-03 6AQV-040203-4000 DASHBOARD UPPER DECO GUARD N A 1

F04-2-04 6AQV-040201-4000-0VEOO HEADLIGHT UPPER DECO GUARD (NEBULA WHITE) RIRAT b 350 8 1 FOR WHITE BIKE
F04-2-04 6AQV-040201-4000-0HCO0 HEADLIGHT DECO COVER (VELOCITY GREY) BRAT 30 e 1 FOR BLUE BIKE
F04-2-05 30110-420130070 SELF-TAPPING SCREW ST4.2X13 H M I84T ST4.2X13 11

F04-2-06 6AQV-040202-4000-0BUOO HEADLIGHT DECO GUARD (MIST SILVER BLACK) PR s 1 FOR WHITE BIKE
F04-2-06 6AQV-040202-4000-0VEOO HEADLIGHT DECO GUARD (NEBULA WHITE) AT 2 1 FOR BLUE BIKE
F04-2-07 6WWV-047002-5000 INNER HEX SCREW M6x25 M6x25 4 75 F 84T 2

F04-2-08 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET TR S B s A 2

F04-2-09 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET T B S B B e 2

F04-2-10 6AQV-040302-4000 DASHBOARD LOWER DECO GUARD INE N 1

F04-2-11 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x12 A 7S FIEET 3

F04-2-12 6KWV-050702-1000-0ENOO FRONT FENDER DECO PLATE (ZEPHYR BLUE) TP YRAR 2E1 AR 1 FOR BLUE BIKE
F04-2-12 6KWV-050702-1000-0VEQQ FRONT FENDER DECO PLATE (NEBULA WHITE) PR R AR 2 AR 1 FOR WHITE BIKE
F04-2-13 6KWV-050701-1000-0BUOO FRONT FENDER (MIST SILVER BLACK) T4 IRAR 1

F04-2-14 6WWV-046502-5000 SCREW M5 M5ZH4 & igs] 10

F04-2-15 30110-421130010 SELF-TAPPING SCREW ST4.2X13 HBUR4AT ST4.2X13 19

F04-2-16 6AQV-040502-4000 RADIATOR RH PANEL WIS R 1

F04-2-17 8010-000002 TOOL ST4.2 JMSTA.2 2

F04-2-18 6AQV-040506-4000-0BM0O0 RADIATOR RH DECO PLATE (NEBULA BLACK) B A AR 1

F04-2-19 6AQV-040504-4000 RADIATOR RH INNER PANEL HAES A AR 1

F04-2-20 6AQV-041117-1002 STEPPED SCREW M5 M5ZH4 & HrigET 1

F04-2-21 6WWV-046802-5000 INNER HEX SCREW M6x16 M6x16 P4 7~ Fi BR4ET 2

F04-2-22 0180-014010 WIRE CLIP &R A 2

F04-2-23 6AQV-040503-4000 RADIATOR LH INNER PANEL RS N PR 1

F04-2-24 6AQV-040505-4000-0BM0O0 RADIATOR LH DECO PLATE (NEBULA BLACK) BB T B AR 1

F04-2-25 6AQV-040501-4000 RADIATOR LH PANEL B PR 1




FO4-2 ¥kMt2 PLASTICS 2

SR T/PLASTICS TI




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-2-01 6AQV-040407-4000-0VEOO FUEL TANK RH FRONT GUARD (NEBULA WHITE) AR 1 FOR BLUE BIKE
F04-2-01 6AQV-040407-4000-0D500 FUEL TANK RH FRONT GUARD (SAPPHIRE BLACK) Y ep aai iR Ak 1 FOR WHITE BIKE
F04-2-02 8010-000002 TOOL ST4.2 JetkST4.2 4

F04-2-03 9060-040310 PLASTIC CLIPS MR ULA 2

F04-2-04 6AQV-041511-4000 T-BOX BRACKET T-BOX %43 42 1

F04-2-05 30110-421130010 SELF-TAPPING SCREW ST4.2X13 H M I84T ST4.2X13 11

F04-2-06 6KWV-041108-1000 BATTERY FRONT SPONGE MAT B R AT AR 1

F04-2-07 6GUV-150910-9000 T-BOX ASSY T-BOXHir 4l & 1

F04-2-08 6AQV-040602-4000 VEHICLE RH LOWER PANEL TARAE TR 1

F04-2-09 6WWV-046502-5000 STEPPED SCREW M5 M5Z1 & & M ig4] 2

F04-2-10 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14 4 75 & i igsT 6

F04-2-11 6AQV-040413-4001 RH INNER GUARD, FUEL TANK WA R 1

F04-2-12 8080-041130 EXPANSION RIVET ASSY R CARAT 4 & 4 ALT:- 8080-041131, 8080-041132
F04-2-13 6AQV-040411-4000 FUEL TANK RH LOWER DECO STRIP TMARA T R A% 1

F04-2-14 6AQV-040410-4000 FUEL TANK LH LOWER DECO STRIP AR T i o 1

F04-2-15 6AQV-040601-4000 VEHICLE LH LOWER PANEL BRI RHIR 1

F04-2-16 6KM#-040081-8000-M1 NUT CLIP M5 M5 HZBE K 2

F04-2-17 6AQV-040412-4001 LH INNER GUARD, FUEL TANK WAL B 1

F04-2-18 6AQV-040406-4000-0VEOO FUEL TANK LH FRONT GUARD (NEBULA WHITE) MF b e ekt 1 FOR BLUE BIKE
F04-2-18 6AQV-040406-4000-0D500 FUEL TANK LH FRONT GUARD (SAPPHIRE BLACK) ML 1 FOR WHITE BIKE
F04-2-19 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 14 7N FIRET 2




F04-3 %843 PLASTICS 3

% T/PLASTICS I




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-3-01 6AQV-040414-4000 IGNITION LOCK RUBBER RING KB 1

F04-3-02 6AQV-040401-4000 FUEL TANK FRONT GUARD AR AT 1

F04-3-03 6AQV-040404-4001-0VEOO FUEL TANK MIDDLE GUARD (NEBULA WHITE) AR T E e 1 FOR WHITE BIKE
F04-3-03 6AQV-040404-4001-0ENOO FUEL TANK MIDDLE GUARD (ZEPHYR BLUE) AR PR U 1 FOR BLUE BIKE
F04-3-04 30110-421130010 SELF-TAPPING SCREW ST4.2X13 H BUBAT ST4.2X13 25

F04-3-05 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x12 475 i IR4T 2

F04-3-06 6AQV-040405-4000 FUEL TANK REAR GUARD A e 1

F04-3-07 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 H 24T ST4.2X9.5 2

F04-3-08 6AQV-040403-4001-0VEOO FUEL TANK RH GUARD (NEBULA WHITE) AR AP e 1 FOR WHITE BIKE
F04-3-08 6AQV-040403-4001-0ENOO FUEL TANK RH GUARD (ZEPHYR BLUE) ThAEA B R R 1 FOR BLUE BIKE
F04-3-09 9060-040310 PLASTIC CLIPS WRLRAH S 2

F04-3-10 8010-000002 TOOL ST4.2 JetkST4.2 4

F04-3-11 6AQV-040402-4001-0VEOO FUEL TANK LH GUARD (NEBULA WHITE) AR AP e A 1 FOR WHITE BIKE
F04-3-11 6AQV-040402-4001-0ENOO FUEL TANK LH GUARD (ZEPHYR BLUE) AR B -2 U 1 FOR BLUE BIKE
F04-3-12 6AQV-040409-4000 FUEL TANK RH DECO STRIP A A B %% 1

F04-3-13 6AQV-040415-4000 FUEL TANK GUARD BRACKET A B e Y 1

F04-3-14 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14 A 7N A £ I igE] 4

F04-3-15 6AQV-040408-4000 FUEL TANK LH DECO STRIP A W% 1

F04-3-16 6AQV-040417-4001 VEHICLE RH HEAT INSULATION STICKER 2 5 75 0 B R 1

F04-3-17 6AQV-040416-4001 VEHICLE LH HEAT INSULATION STICKER 2 51 e M I R 1




FO4-4 ¥8¥M44 PLASTICS 4

#¥H4: IV/PLASTICS IV




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-4-01 6AQV-040704-1001-0VEOO RH GUARD, TAIL LIGHT (NEBULA WHITE) AT A& 1
F04-4-01 6AQV-040704-1001-0ENOO RH GUARD, TAIL LIGHT (ZEPHYR BLUE) RAT A5 1
F04-4-02 30110-481130070 SELF-TAPPING SCREW B AT 14
F04-4-03 6AQV-040703-1001-0VEOO LH GUARD, TAIL LIGHT (NEBULA WHITE) AT fe g 1
F04-4-03 6AQV-040703-1001-0ENOO LH GUARD, TAIL LIGHT (ZEPHYR BLUE) RAT 4B 1
F04-4-04 6AQV-040702-4001 RH VEHICLE COVER PEEN 1
F04-4-05 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20 4 75 £ 24T 2
F04-4-06 6090-040303 BUSHING s 2
F04-4-07 6090-040302 CUSHION SLEEVE RLliE S 2
F04-4-08 A000-040302 RUBBER DAMPER TMFTSMP B Z PRI 4
F04-4-09 9060-040310 PLASTIC CLIPS WE-RAHE 2
F04-4-10 6KM#-160420-8001 SPONGE MAT KT L2 2
F04-4-11 6WWV-046702-5000 SCREW M6x12 P4 75 fi 24T 2
F04-4-12 8080-041130 EXPANSION RIVET ASSY L KT 2 2 4 ALT:- 8080-041131, 8080-041132
F04-4-13 8080-000002 CLIP NUT ST4.8 FHST4A.8 4
F04-4-14 8080-040064 FRONT FENDER DAMPER MR T 2
F04-4-15 6AQV-040706-1001 LOWER PANEL, SEAT AR PR 1
F04-4-16 6WWV-046502-5000 STEPPED SCREW M5 M5ZE & &g 4] 2
F04-4-17 6KM#-040081-8000-M1 NUT CLIP M5 M52 I} 52 2
F04-4-18 B6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14 75 f & B i ET 1
F04-4-19 6AQV-040701-4001 LH VEHICLE COVER GRS 1




F04-5 ¥kM45 PLASTICS 5

#kH V/IPLASTICS V




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-5-01 6AQV-040304-4000 FRAME RH DECO COVER 2B A A A 2 1
F04-5-02 6AQV-040303-4000 FRAME LH DECO COVER TR Hettine 1
F04-5-03 6AQV-040603-4000 VEHICLE RH DECO PLATE AR AT SRR 1
F04-5-04 6WWV-046502-5000 STEPPED SCREW M5 M54 & & M ig4s] 6
F04-5-05 6AQV-041101-4000 SMALL SPROCKET GUARD NGRS 1
F04-5-06 6WWV-047002-5000 INNER HEX SCREW M6x25 M6x25 4 7N F 55T 3
F04-5-07 6AQV-040507-4000 RESERVOIR GUARD Bl/K g 1
F04-5-08 30006-060025870 BOLT GB/T5789_M6X25 124 GB/T5789_M6X25 2
F04-5-09 6AQV-040902-4000 RH LOWER PANEL, ENGINE BHPA F IR 1
F04-5-10 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14 475 A & igE] 9
F04-5-11 6AQV-040901-4000 LH LOWER PANEL, ENGINE BIHPL F PR 1
F04-5-12 6060-150700 TIE BAND, BATTERY LM koK 1
F04-5-13 30110-481130070 SELF-TAPPING SCREW Eprgi=ta) 9
F04-5-14 A000-030005 TIE BAND BRACKET, TOOLS KIT W8 ZE T B iy S48 1
F04-5-15 6AQV-041101-1001 BATTERY BOX H & 1
F04-5-16 6KM#-040081-8000-M1 NUT CLIP M5 MBHIZEEJE 4
F04-5-17 6AQV-041118-1002 HEAT INSULATOR, BATTERY i b 5 A 2 1
F04-5-18 6AQV-041102-1000 SEAT LOCK GUARD Al H B 1
F04-5-19 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 14 7N FIRET 2
F04-5-20 8080-000002 CLIP NUT ST4.8 JHSTA.8 7
F04-5-21 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x12 P 7N FIRET 4
F04-5-22 6KM#-160420-8001 SPONGE MAT KT 4
F04-5-23 6AQV-040705-1001 FRAME BASE PLATE IR 1




F04-6 ¥EkMt6 PLASTICS 6

$E R VI/PLASTICS VI




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F04-6-01 6AQV-040803-1001 UPPER COVER, LICENSE LIGHT RRLHRAT b 55 1
F04-6-02 8080-000002 CLIP NUT ST4.8 JHSTA.8 3
F04-6-03 6AQV-040804-1001 LOWER COVER, LICENSE LIGHT EIEST R 2% 1
F04-6-04 30110-421130010 SELF-TAPPING SCREW H ORAT 2
F04-6-05 6AQV-040801-1000 UPPER PART, REAR FENDER JE P RAR A 1
F04-6-06 30110-420130070 SELF-TAPPING SCREW H HORAT 3
F04-6-07 6KM#-040081-8000-M1 NUT CLIP M5 MB5IER]JE 4
F04-6-08 6WWV-046502-5000 STEPPED SCREW M5 M5Z1& & M igs] 9
F04-6-09 6NT1-041510 BUCKLE ASSY BRI E 2
F04-6-10 6AQV-040802-1000 LOWER PART, REAR FENDER JERSIRAR R ik 1
F04-6-11 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x14 4 75 & i igsT 3
F04-6-12 30306-100112 WASHER H[E 3
F04-6-13 30006-080020810 BOLT 24 3
F04-6-14 6AQV-060401-1000 PANEL, REAR FORK IER &l 1
F04-6-15 6KM#-160420-8001 SPONGE MAT K7W g2 4k 3




FO5 R &2Z2 FRONT SUSPENSION

il &2/FRONT SUSPENSION




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F05-01 6AQV-050600-4000-M1 FRONT RH SHOCK ABSORBER A TS 2 1
F05-02 6AQV-050500-4000-M1 FRONT LH SHOCK ABSORBER HI e R 2% 1
F05-03 30102-080025700 SCREW M8x25 H2ETM8x25 2
FO05-04 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP IR R R T 1
FO05-05 6WWYV-050005-5000 WASHER | 1
FO05-06 6AQV-050001-4001-0VR0O0 UPPER TRIPLE CLAMP (ELECTRO SILVER) AR -HOGA 1
F05-07 30102-080030860 SCREW M8X30 H2%] M8X30 7
FO05-08 6L30-050003 DUST-PROOF COVER Wi 2 7 1
F05-09 6AQV-050010-1000 ANTI-DUST RING 17 2> P 40 44 2
FO05-10 6L30-050200 STEERING BEARING ASSY k& 2
FO5-11 6AQV-0503B0 LOWER TRIPLE CLAMP ASSY NERHR 44 1
FO05-12 A000-050011 RUBBER PLUG 2 B ZET 1




FO6 J5&2%2 REAR SUSPENSION

JiB%/REAR SUSPENSION




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F06-01 6AQV-060303-1000 CHAIN GUARD GiF STARS 1
F06-02 6WWV-046502-5000 STEPPED SCREW M5 M54 & & M ig4] 4
F06-03 6AQV-060007-1000 REAR FORK SHAFT J& o X 1
F06-04 6WWV-060030-5000-10 OIL SEAL i 4
F06-05 6WWV-060002-5000 BUSHING, REAR SWING ARM R E 4
F06-06 6WWV-060004-5000 WASHER, REAR SWING ARM Jo R B 2
F06-07 30403-02280 NEEDLE BEARING ARV 2
F06-08 6WWV-060003-5000 LINER, REAR SWING ARM JEREAE 2
F06-09 6AQV-060304-1000 WIRE CLIP, BRAKE FLUID HOSE il S e 1 e 1
F06-10 6AQV-060100-1002-M2 SHOCK ABSORBER TRE 1
F06-11 6AQV-060004-1002 REAR SHOCK ABSORBER BOLT M10X50 JE VR A2 M 10x50 2
F06-12 30204-102810 NUT M10X1.25 126 M10X1.25 2
F06-13 6AQV-060600-1001 TIE ROD RAFHE 1
F06-14 6AQV-060005-1000 SPACER, TIE ROD FHHEZERRE 1
F06-15 6AQV-060009-1002 TIE ROD BOLT M10X130 HFFIZ2KM10x130 1
F06-16 30024-122110110 BOLT 2 A 1
F06-17 30204-122810 NUT M12X1.25 12H M12X1.25 2
F06-18 6AQV-060504-1000 RETAINER gl 2
F06-19 6AQV-060550-1000 A-SHAPE SWING ARM ASSY =MEENE 1
F06-20 6AQV-060008-1002 A-SHAPE SWING ARM BOLT M12X80 = AR IEEM12x80 1
F06-21 6AQV-060300-1004-0BP0O0 REAR FORK ASSY (MAUD SPIRIT BLACK) & SO B 1 ALT:- 6AQV-060300-1003-0BP00
F06-22 6AQV-060045-1001-0VR00 RH CHAIN ADJUSTING DECO BLOCK (MERCURY SILVER) VaL: 3 STRFE N 1
F06-23 6AQV-060044-1001-0VR00 LH CHAIN ADJUSTING DECO BLOCK (MERCURY SILVER) Vot QI RRECTBoR 1
F06-24 6AQV-060043-1000 CHAIN ADJUSTING BLOCK e 2 H A 2
F06-25 6AQV-060041-1000-0BP00 GUARD, CHAIN ADJUSTER (MAUD SPIRIT BLACK) B KR T 2R 2
F06-26 30200-080810 NUT M8 125 M8 4
F06-27 6KM#-100002-8000 PLUG BAFERE 2




FO7 Hi% FRONT WHEEL

FO7Ri#%#/FRONT WHEEL




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F07-01 6AQV-070003-1001 FRONT WHEEL AXLE A EC 1 ALT:- 6AQV-070003-1000
F07-02 6AQV-070200-1000-20 OIL SEAL i 2
F07-03 30400-01785 BEARING SIS 2
F07-04 6AQV-070202-1000-M1 MIDDLE SPACER, FRONT RIM AT b [ 1
F07-05 6AQV-070002-1000 FRONT WHEEL SHAFT BUSHING R E= 1
F07-06 30705SH-177500 TIRE i) 1
F07-07 6AQV-070200-1001-M1-0BVOO FRONT RIM ASSY Gk RE 1
F07-08 5190-070030-1000 VALVE, INFLATION I 1




FO8 #il3h £4: BRAKE SYSTEM

%% % 4 /BRAKE SYSTEM

4IITIBB0I/12/141511 718119
40




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F08-01 6KJ0-080005 FRONT BRAKE DISC BOLT Hr S he e 9
F08-02 6AQV-080002-1000 "FRONT GEAR RING iU R 1
F08-03 6AQV-080001-1000-M1 FRONT BRAKE DISC [k AEsiEay 1
F08-04 6AQV-081100-4001-M1 FRONT BRAKE MASTER CYLINDER ASSY T 20 32 S A 1
F08-05 6AQV-081110-1000-47 BRAKE LEVER HIENFAR 1
F08-06 6AQV-080102-1000-M1 WASHER g 16
F08-07 6AQV-080008-1000-M1 BANJO BOLT 2 FURIHLEYEN 6
F08-08 6AQV-081500-4001 FRONT BRAKE FLUID OUTLET HOSE 2 1
F08-09 6AQV-081300-5100-M1 ABS CONTROLLER ABSH il #% 1
F08-10 6AQV-081600-4000 FRONT BRAKE FLUID INLET PIPE sk 1
F08-11 6AQV-080007-1000-M1 BANJO BOLT 1 A 1 1
F08-12 6WWV-081200-5001 FRONT RH BRAKE CALIPER H A B R & 1
F08-13 6GUV-0811A0-6000 FRONT BRAKE PAD ASSY R A 1 SAME WITH 6GU#-0811A0-6000
F08-14 6AQV-081900-1000 FLUID INLET HOSE, REAR BRAKE S B 1
F08-15 6AQV-081710-1001-M1 REAR BRAKE CALIPER R A R 1
F08-16 6KM0-0911B0 REAR BRAKE PAD ASSY Jailsh A 1
F08-17 6AQV-081800-4001 FRONT BRAKE FLUID OUTLET HOSE T H 1
F08-18 6GUV-081070-5000-M1 REAR BRAKE LIGHT SWITCH S HIEAT 1
F08-19 6AQV-081400-4000-M1 REAR BRAKE MASTER CYLINDER ASSY & Eh E R 1
F08-20 30903-0201610 COTTER PIN TF 1
F08-21 30904-0602240 PIN SHAFT BN 1
F08-22 6AQV-080004-1000-M2 FRONT SPEED SENSOR TS A g 1
F08-23 6AQV-081002-4000 FRONT SPEED SENSOR WIRE CLIP e o5 AR 4R I 1
F08-24 30102-060016870 SCREW M6x16 WRET 2
F08-25 6KJ0-080003-00001 "BRAKE HOSE CLIP HIE IR 6
F08-26 6AQV-081601-1002 WIRE CLIP, FLUID INLET HOSE T Eh 3k e 2 7 e 1
F08-27 30102-050012810 SCREW M5X12 WZET M5X12 1
F08-28 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x12 4 75 F IR 4T 1
F08-29 30102-102060810 SCREW M10x1.25x60 B24T M10X1.25X60 2
F08-30 6AQV-080005-1000-M2 REAR RPM SENSOR SRR A 1
F08-31 6AQV-081003-1000 WIRE CLIP, REAR SPEED SENSOR JE S A R R 4 1
F08-32 6L.30-080006 WIRE CLIP 2, BRAKE FLUID HOSE B L K 1
F08-33 6WWV-046802-5000 INNER HEX SCREW M6x16 M6x16 N 7~ i IR4T 1
F08-34 6AQV-080300-1000-0VR00 REAR BRAKE FOOT PEDAL ASSY (MERCURY SILVER) J& R RHIES 20 B 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F08-35 30121-080025160 SCREW M8X25 H2%] M8X25 1
FO08-36 6AQV-080400-1000 SPRING EiiN - 1
F08-37 30006-060022810 BOLT M6X22 2K M6X22 2
FO08-38 6NTG-080009 REAR GEAR RING J& 145 18l 1
F08-39 6AQV-080006-1000 REAR BRAKE DISC 5 B 1
F08-40 6AQV-081000-4000-10 ABS BRAKE ASSY ABSHiIl 5l %% & 1
F08-41 8010-150003 TIE 5X250 FLAr 5X250 5




F10 ¥ M &% STEERING SYSTEM

15 Z4/STEERING SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F10-01 30102-080035810 SCREW M8X35 124 M8X35 2
F10-02 6NT1-100301 BALANCER S H 2
F10-03 6NT1-100310 BUSHING, BALANCER ST H R A 2
F10-04 30805-02005 CIRCLIP 20 FLA AR 2244 20 2
F10-05 A000-100010-20000 RH HAND GRIP ASSY HRIEA: 1
F10-06 30105-040030410 SCREW M4X30 1247 M4X30 1
F10-07 6AQV-100700-1003 THROTTLE LEVER bR Ry 1
F10-08 6KMV-167000-3000 RH HANDLEBAR SWITCH ASSY FFIOTF L 1
F10-09 6WWV-050009-5000 SCREW M8x25 125TM8x25 4
F10-10 6AQV-100003-4001-0VR00 HANDLEBAR PRESS COVER (ELECTRO SILVER) 75 TAHE i - FE OB R 1
F10-11 6AQV-100100-4001 HANDLEBAR ASSY J7 3T LA 1
F10-12 30102-102060810 SCREW M10x1.25x60 24T M10x1.25x60 2
F10-13 6AQV-100050-4001-0VR00 HANDLEBAR RH BRACKET (ELECTRO SILVER) J5 TR A S 42 - E S 4R 1
F10-14 6AQV-100040-4001-0VR00 HANDLEBAR LH BRACKET (ELECTRO SILVER) T3 TAHE /7 SO - LG AR 1
F10-15 6KJ0-050005 WASHER g 4
F10-16 6KJ0-050006-00001 LINER, UPPER TRIPLE CLAMP FEMR AT 2
F10-17 6KJ0-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP RS 4
F10-18 30204-102810 NUT M10X1.25 125} M10X1.25 2
F10-19 6AQV-166000-4000 LH HANDLEBAR SWITCH ASSY 17 FAHEIF I MR 1
F10-20 A000-100001-10000 LH HAND GRIP AR 1
F10-21 6AQV-100400-4000 THROTTLE CABLE TRE T 1
F10-22 6AQV-100500-4000 ADJUSTABLE THROTTLE CABLE IRt TR EiE 1
F10-23 6AQV-100602-4001 RH CABLE HOOK, HANDLEBAR 77 At R 2 1
F10-24 30006-050014810 BOLT M5X14 124 M5X14 2
F10-25 6AQV-100600-1002 CLUTCH CABLE BAENR 1 ALT:- 6AQV-100600-1001
F10-26 6AQV-100601-4001 LH CABLE HOOK, HANDLEBAR J5 B A R R R 1
F10-27 6WWV-100200-5003 CLUTCH LEVER ASSY BAFEMAE 1
F10-28 6WWV-100201-5000 CLUTCH LEVER BT 1
F10-29 6KJ0-100002 CLUTCH PULL BINDING BA R R 2
F10-30 801F-100101 TIE BAND LA 1
F10-31 8010-150003 TIE 5X250 L4 5X250 2
F10-32 30137-250120010 SCREW ST2.5X12 25T ST2.5X12 2




F11 J5% REAR WHEEL

J5#/REAR WHEEL




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F11-01 6AQV-060006-1000-M1 NUT IEREM16x1.5 1
F11-02 6AQV-110006-1000 WASHER, REAR WHEEL AXLE Jo e T 1
F11-03 6AQV-110004-1000 REAR WHEEL RH SHAFT BUSHING JEE A e 1
F11-04 30705SH-177600 TIRE ha 1
F11-05 6AQV-110200-1001-M1-0BVOO REAR RIM ASSY JEkHA S 1
F11-06 30500-027800N OIL SEAL bS] 1
F11-07 30400-01784 BEARING SIS 2
F11-08 6AQV-110202-1000-M1 MIDDLE SPACER, REAR RIM JERHThRE 1
F11-09 5190-070030-1000 VALVE, INFLATION S 1
F11-10 6AQV-110005-1000 SHAFT BUSHING, SPROCKET SEAT B 1
F11-11 6L30-110003 DAMPER, SPROCKET RS I R 6
F11-12 6AQV-110300-1003 SPROCKET SEAT ASSY T R LA 1
F11-13 6AQV-110003-1000 REAR WHEEL LH SHAFT BUSHING SR I E 1
F11-14 6AQV-110007-1000 REAR WHEEL SHAFT R 1
F11-15 3120941 CHAIN % 1




F12 M4$8 FUEL TANK

i #8/FUEL TANK

[7—24




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F12-01 30006-060025810 BOLT e 2
F12-02 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET TR S B R B A 2
F12-03 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET T B S B e i 2
F12-04 6AQV-121000-4000 FUEL TANK ASSY MFRRA S 1
F12-05 30006-060035810 BOLT Ly 2
F12-06 30301-060412 WAHSER g 2
F12-07 6NQ#-120004-6000 RUBBER DAMPER S R A 2
F12-08 6NQ#-120002-6000 BUSHING S TIE 2
F12-09 6NQ#-120003-6000 RUBBER DAMPER BLOCK 22 G 1
F12-10 6AQV-170200-4000-M1 FUEL LEVEL SENSOR DRI 1
F12-11 30204-060810 NUT 2R} 4 ALT:- 30202-060110
F12-12 30601-111010 CLAMP iALL 1
F12-13 6NQO0-120001 FUEL PIPE, FUEL TANK SR 1
F12-14 6AQV-150900-4001-10 FUEL PUMP ASSY i ESSYDY 1
F12-15 30006-050020810 BOLT Ly 5
F12-16 6090-120210 QUICK JOINT Pk 2
F12-17 6070-120400 CLAMP THH i (D14.5) 4
F12-18 6AQV-120010-1000 HIGH-PRESSURE FUEL HOSE 1 A A A 1
F12-19 805A-120004 FUEL FILTER, EFI FE S AR T o7 1
F12-20 6AQV-120020-1000 HIGH-PRESSURE FUEL HOSE 2 A A AN 1
F12-21 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI B TR AR T S SR A i 1
F12-22 6AQV-120001-1000 BRACKET, FUEL FILTER PRI S B8 < 4 1
F12-23 30006-050012810 BOLT Ly 1
F12-24 6NQO0-190005 TAPE JE T B 2




F13 &k SEAT F13M/SEAT

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F13-01 6AQV-130100-4000 FRONT SEAT ASSY A S A 1
F13-02 6GU#-000201-6000 INNER HEX SCREW M6x25 W 7S FIZETM6x%25 2
F13-03 6KMO0-120010 T-TYPE BUSHING ASSY TRANEHE 2
F13-04 6090-040302 CUSHION SLEEVE ZmRE 2
F13-05 30006-060022810 BOLT M6X22 I M6X22 2
F13-06 6AQV-130210-1000 TIE-BAND KIT P A 1
F13-07 6AQV-130200-1001 REAR SEAT Ja PRV 1




F14 JEE FOOTREST

WE/FOOTREST




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F14-01 6KWV-140500-1000-0VR0O0 BRACKET ASSY, RH FRONT FOOTREST (ELECTRO SILVER) B R R R 1
F14-02 6KMV-140170-8100 FOOTREST RUBBER JIIE R e LAt 2
F14-03 6KWV-140141-1000 FRONT RH FOOTREST SEAT A T AP 1
F14-04 6KM0-130123 BOLT PR S22 2
F14-05 30105-050014410 SCREW M5X14 25T M5X14 4
F14-06 A000-140103-20000 SPRING Eiib 2 ALT:- A000-140103-10000
F14-07 6WWV-140141-5000 PIN SHAFT ekl 2
F14-08 0800-014009-00002 BOLT AR 2
F14-09 30006-080030810 BOLT M8X30 124 M8X30 2
F14-10 6AQV-140700-4001-0VR00 BRACKET, RH FRONT FOOTREST(ELECTRO SILVER) A BT I S 1
F14-11 30300-100112 WASHER 10 #E 10 2
F14-12 30903-0322210 COTTER PIN 3.2X22 FE 4 3.2X22 2
F14-13 6AQV-140600-4000-0VR00 LH FRONT FOOTREST BRACKET (ELECTRO SILVER) iy llicsaz 1
Fl14-14 6KWV-140400-1000-0VR00 BRACKET ASSY, LH FRONT FOOTREST (ELECTRO SILVER) 7 T S R R 1
F14-15 6KWV-140131-1000 FRONT LH FOOTREST SEAT 7 T B 1
F14-16 6KJV-140160-8000-0BP00 REAR RH FOOTREST ASSY A I s 2R 1
F14-17 6KJ0-140142 RUBBER ASSY, RH FOOTREST 15 BHEE A 7 2R 1
F14-18 6KJV-140161-8000-0BP00 REAR RH FOOTREST SEAT (MAUD SPIRIT BLACK) i e I i 1
F14-19 30105-050014470 SCREW M5X14 24T M5X14 4
F14-20 A000-140106 LOCATING GASKET 2 EALHE AT 2
F14-21 5190-037813 SPRING ik 2
F14-22 5190-037814 STEEL BALL AR 2
F14-23 A000-140104 LOCATING GASKET 1 ERAT 2
F14-24 A000-140142 PIN SHAFT Dia 8 Hifhos 2
F14-25 6AQV-140040-4000-0BP00 RH REAR FOOTREST BRACKET ASSY (MAUD SPIRIT BLACK) A 5 IS S e 2 4 1
F14-26 30802-00603 CIRCLIP 6 FF Ok e 2 ALT:- 30802-00605
F14-27 30102-080025810 SCREW M8X25 IZET M8X25 4
F14-28 6AQV-140030-4000-0BP00 LH REAR FOOTREST BRACKET ASSY (MAUD SPIRIT BLACK) 2 IS S 4Ry e dR 1
F14-29 6KJV-140150-8000-0BP00 REAR LH FOOTREST ASSY 7 s A 1
F14-30 6KJ0-140132 RUBBER, LH FOOT PEDAL 17 SSRGS 7 2R 1
F14-31 6KJV-140151-8000-0BP00 REAR LH FOOTREST SEAT (MAUD SPIRIT BLACK) 7 e i 1




F15 38 &4 ELECTRIC SYSTEM

H.3% A4/ELECTRIC SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F15-01 SN1V-691100-1201-11 T-BOX HRerps 1
F15-02 6AQV-150100-4001 MAIN CABLE BN 1
F15-03 6FIV-150600-7000 HORN LIJYN 1
F15-04 6KMV-151500-3000 SIDE STAND SWITCH TR 1
F15-05 8010-090005 BOLT M6x16 12 HM6Ex16 1
F15-06 30006-060012810 BOLT M6X12 I M6X12 3 ALT:- 30006-060012870
F15-07 6NTV-151000-3000 REGULATOR T s S 1
F15-08 30006-060025810 BOLT M6X25 12 M6X25 2
F15-09 30204-060810 NUT M6 12 EE M6 2 ALT:- 30202-060110
F15-10 83200-0000-750006 BATTERY 12V12AH itk 12V12AH 1
F15-11 6AQV-150420-1001 NEGATIVE CABLE, BATTERY EL N LRiAL e 1
F15-12 OHU0-176000 OXYGEN SENSOR ERRE 2
F15-13 8010-151301 FUSE 5A RIS 22 _5A 3
F15-14 806A-151302 FUSE 10A K 22_10A 3
F15-15 806A-151305 FUSE 15A {442 15A 3
F15-16 806A-151307 25A FUSE 25ALR £ 2
F15-17 5BY4-150330 AUXILIARY RELAY Bk o S 4
F15-18 6AQV-001000-4000 ECU ASSY ECU/ B 1
F15-19 6FIA-150340-6400 FLASHER pApIES 1
F15-20 6AQV-001300-1000 ECU RUBBER ECUK K 1
F15-21 6AQV-150310-1000 POSITIVE CABLE, STARTER MOTOR DB IE A2 1
F15-22 9CR6-150310 STARTER RELAY ATHN Yk 58 1
F15-23 0010-030002-00001 BOLT IZFEM5x16 2
F15-24 6KJ0-150600 SENSOR, ROLL-OVER {5 e 1
F15-25 30006-050020810 BOLT M5X20 12 F: M5X20 2
F15-26 CFCV-CBC005-2000-M1 CLIP CLIP 1
F15-27 6AQV-150001-1000-M1 CLIP CLIP 1
F15-28 6100-150500 RUBBER SLEEVE, FLASHER TR S8 22 Bk i 2
F15-29 8010-150003 TIE L 19
F15-30 801F-100101 TIE BAND LA 2
F15-31 5270-150001 BATTERY FOAM MAT LH AND RH R A A 2
F15-32 5270-150002 FOAM (FR &RR), BATTERY B HIIRR RS 1
F15-33 CFCV-156103-2000 T-BOX CONNECTOR PLUG T-boxifE s #3k 1




F16 4T & LIGHTS

{T RILIGHTS

13




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F16-01 6AQV-160100-4001 HEADLIGHT HRRAT 1
F16-02 30110-420130070 SELF-TAPPING SCREW ST 4.2X13 H X I24T ST4.2X13 6
F16-03 6KJC-163200-8000 FRONT RH TURN LIGHT R A AT 1
F16-04 6KJC-163100-8000 FRONT LH TURN LIGHT B 223 1004 1
F16-05 6KJV-160920-8001-M1 FRONT SIDE REFLECTOR P J2 i o 2 ALT:- 6KJ0-050030
F16-06 6KMO0-160500-00004 FRONT RH TURN LIGHT A TAT 1
F16-07 6KMO0-160400-00004 FRONT TURN LIGHT, LH B 223 AT 1
F16-08 6FIV-160600-6601 LICENSE LIGHT pé R AT 1
F16-09 6KM0-160230-00001 REAR REFLECTOR J& S 2% 1 ALT:- 6KM0-160230
F16-10 6AQV-160200-1003 TAIL LIGHT J& AT 1
F16-11 8080-000002 CLIP NUT ST4.8 FSTA.8 1
F16-12 30110-481130070 SELF-TAPPING SCREW H BORAT 3
F16-13 801F-100101 TIE BAND LA 2




F17 f¢3k DASHBOARD

{(XIDASHBOARD

Vi

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F17-01 6AQV-171000-5100 LCD DASHBOARD WA 1
F17-02 30204-060810 NUT B2 RE 3 ALT:- 30202-060110




F18 A #1 &4 COOLING SYSTEM

RHZ4ICOOLING SYSTEM

1/2/3/4/5/6/7/8/17|
\/

ﬁ 24




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks

F18-01 6GUV-181010-6001 FILLER CAP ASSY MK O a4 1

F18-02 30006-060020870 BOLT M6X20 12 M6X20 2 ALT:- 30006-060020810
F18-03 30303-060112 WASHER 6 HE 6 2 ALT:- 30303-060152
F18-04 30306-060142 WASHER H[E 2

F18-05 6AQV-181100-4000 RADIATOR ASSY B SR R 1

F18-06 6AQV-181200-1000 FAN MOTOR R LA 2 1

F18-07 8030-040800-00001 NUT CLIP M6 M6 &) 2 2

F18-08 6AQV-181000-1000-20 DEFLECTOR TR 1

F18-09 30601-229060 CLAMP R4 4

F18-10 6AQV-180002-1000 RADIATOR WATER OUTLET HOSE BB K 1

F18-11 A000-180005 RADIATOR SHOCK ABSORBER RUBBER 2 AR IR R 2T 2

F18-12 A000-180010-20000 RADIATOR RUBBER DAMPER 2 BUSHING BRI R T 1

F18-13 30006-080030870 BOLT M8X30 2 M8X30 1

F18-14 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE T B e 1

F18-15 6AQV-180010-4000 CONNECTING BRACKET ASSY T B 1

F18-16 30006-060012870 BOLT M6X12 12 M6X12 1 ALT:- 30006-060012810
F18-17 6WWV-181001-5000 DAMPING MAT, RADIATOR BRI # 1

F18-18 6WWV-180008-5000 BOLT M6X25 B IEHE M6X25 1

F18-19 6AQV-180001-1000 RADIATOR WATER INLET HOSE B R K 1

F18-20 30601-212570 CLAMP 787 2

F18-21 6AQV-180003-4000 CONNECTING PIPE, RESERVOIR TANK Bl F 1

F18-22 6AQV-180100-4000 RESERVOIR ASSY RIKMHE 1

F18-23 6AQV-180110-4000 RESERVOIR CAP ASSY BlAKAEAL 1

F18-24 6AQV-181000-4000 RADIATOR FAN ASSY B KPR 21 A 1




F19-1 #sll5 LABEL

[ A WARNING )

Failure to follow these instructions may result in serious

injury or death. 1
® Read the Owner’'s Manual carefully before riding. Do not e
attempt to do any improper modification or customization et
to the vehicle. ol

® Always wear helmet and protective gear.

® Use unleaded gasoline of 95 Octane or above.

@® Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running. 3

® Drive according to road conditions. Slow down in poor /
visibility and on slippery road surfaces.

@® Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do notrun the engine atidle for a prolonged period.

® Always startdriving at the 1" gear.

@® Shut off the engine when the oil pressure indicator®ais on.

: CFMOTO

N 6NQ#-190002-6002 EU217 _J

Bleifrei Benzi
o Pt B 1
garbrfant _sansl plomb /4
The passenger strap is hidden Berolovhaty hanzin. |1

. Endas t blyfri bensin
under the rear seat cushion. RON/ROZ min. 95

GAQV-190002-5000 - 9GQA-190201-1 EU187)
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F19-1-01 6NQ#-190002-6002 SAFETY WARNING INSTRUCTION LABEL 2 45 0 B s R 1 ALT:- A0O00-190102
F19-1-02 6AQV-190002-5000 SAFETY BELT LEBEL T2 24 A B W RR I 1
F19-1-03 6AQV-190006-4000-10 MODEL DECAL B0k 2
F19-1-04 9GQA-190201-10000 WARNING LABEL, FUEL FILLING PORT By 14 2 AR I 1




F19-A M8 8 B (B 6 8) DECAL KITS(NEBULA WHITE)
| BN

EXHEE

TS (AR EREL(ENIL) | | FEEMEE
AT
B =e== [l 5= exa [ weeae [ B amir [ R AN

EAARAE, T
FERH, Wyt (15eE)

E¥EE

L T E60 g/EeE TXE x4

6. TH: iMfAEERIZEIHR LS 7. T HfEARIEERR T6E
e -
7 ‘ g2 x2
¥TITY Ty 8. T4 RIFSRARIEE 0. T, MM S S T
LTI HEHE, FRKR

HEEE, PO

=SINNSEC = =SOPNJIE

®

5. THE. BIESRIEEMIR = 11. T4 BUASRARESEEITSR =EE



Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F19-A-01 6AQV-190107-4000-11 RIM DECAL 1 NS TED 4
F19-A-02 6AQV-190111-4000-11 RIM DECAL 2 RN AR 4
F19-A-03 6AQV-190101-4000-11 TAILLIGHT LH GUARD DECAL ST A2 R B kA 1
F19-A-04 6AQV-190102-4000-11 TAILLIGHT RH GUARD DECAL AT A5 2 B A 1
F19-A-05 6KWV-190106-1000-10 FRONT FENDER DECO PLATE DECAL P VRAR 2 AR s 16 1
F19-A-06 6AQV-190103-4000-11 FUEL TANK LH FRONT DECO PLATE DECAL S 22 BTSRRI TE 1
F19-A-07 6AQV-190104-4000-11 FUEL TANK RH FRONT DECO PLATE DECAL S AT RS AR NS 1E 1
F19-A-08 6KWV-190107-1000-11 ABS DECAL ABSiif% 2
F19-A-09 6AQV-190112-4001-10 CFMOTO DECAL CFMOTOi1e 2
F19-A-10 6AQV-190105-4002-11 RADIATOR LH DECO PLATE DECAL B A SRR U TE 1
F19-A-11 6AQV-190106-4001-11 RADIATOR RH DECO PLATE DECAL ety aE i liyia 1
F19-A-12 6AQV-190100-4003-11 DECAL ASSY ANMENETE B R 1




F19-B MEMGTE S B (FE X ) DECAL KITS(ZEPHYR BLUE)

& R AL € -

HEEH
TR (AR WA (BT LA et
C ) UEfAR) L
- EEEo 2xa [ =xx P sza [ 2= FREER IEAAME
- - ' < =) :
2
1L TH: ROERSE 2 Th. ROGRE - |
=S =¥EmE 3. T4 Eﬁiiﬁ%ﬁm 4. T ﬁiﬁ;ﬁﬁﬁ 12 Ti%. SiPsRHE
S I m
5. T#: BOASERBRBIGSR BHE \
x2
13, TH#F. UM/ EINESIR
7. T4 AiiNREEIHIR TP

6. T{th: EIAGEARIER SN SEEN

AR, RN

BEEEE, i

8. . =M mi/fE% et WM

10. T¥: AI/SHEHE (Z=0) ‘;mxz %!ﬂ 11. T pivisies (W)

R, WM IR, WXm

- 9.1 a0 A/ IEE

SR, Wikl (RHeWm ),



Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F19-B-01 6AQV-190101-4000-10 TAILLIGHT LH GUARD DECAL ST A2 R B kA 1
F19-B-02 6AQV-190102-4000-10 TAILLIGHT RH GUARD DECAL AT A5 2 B A 1
F19-B-03 6AQV-190103-4000-10 FUEL TANK LH FRONT DECO PLATE DECAL A 22 AT RR NS 1E 1
F19-B-04 6AQV-190104-4000-10 FUEL TANK RH FRONT DECO PLATE DECAL S AT U T 1
F19-B-05 6AQV-190105-4002-10 RADIATOR LH DECO PLATE DECAL BUAES 7o B AR I 18 1
F19-B-06 6AQV-190106-4001-10 RADIATOR RH DECO PLATE DECAL BB AT B AR U TE 1
F19-B-07 6KWV-190106-1000-11 FRONT FENDER DECO PLATE DECAL P ESVRAR 2 AR W 16 1
F19-B-08 6AQV-190107-4000-10 RIM LH DECAL 1 SR A A 2
F19-B-09 6AQV-190108-4000-10 RIM RH DECAL 1 AN AEL 2
F19-B-10 6AQV-190109-4000-10 RIM LH DECAL 2 AR A MG 2
F19-B-11 6AQV-190111-4000-10 RIM RH DECAL 2 A AR 2
F19-B-12 6KWV-190107-1000-11 ABS DECAL ABSJIit% 2
F19-B-13 6AQV-190112-4001-10 CFMOTO DECAL CFMOTOi 1 2
F19-B-14 6AQV-190100-4003-10 DECAL ASSY AR A6 5 R 1




F20 fEE T A TOOLS

%R/ TOOLS

Vi

Iltem No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F20-03 6AQV-200400-4002 RH REARVIEW MIRROR ASSY HE R 1
F20-04 6AQV-200300-4002 LH REARVIEW MIRROR ASSY 7 JE PR K 1




F36 MM#Z& R R4 FUEL VAPORIZATION SYSTEM

fRiliZ& X Z4/FUEL VAPORIZATION SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F36-01 30601-109010 CLAMP A9 i A9 5
F36-02 6AQV-360001-4000 FUEL VAPOR ADSORPTION HOSE 1 TR 2R B 1
F36-03 30601-110010 CLAMP A10 I AL0 2
F36-04 6WWV-360010-5000 "TWO-WAY VALVE L] [ 1
F36-05 6AQV-360002-4000 FUEL VAPOR ADSORPTION HOSE 2 TR ZE VR B 1
F36-06 6L.30-360200 CANISTER T 1
F36-07 4020-040202 SPONGE, FRONT VENTILATION PLATE T JRUAR 3 45 2% 1
F36-08 30601-111010 CLAMP A11 IALL 2
F36-09 6AQV-360003-4000 FUEL VAPOR DESORPTION HOSE 1 TR ZE VR B 1
F36-10 30601-112010 CLAMP A12 g7 ¥ 1
F36-11 1F30-172000 CANISTER MAGNETIC VALVE T HhL i Bl 1
F36-12 6AQV-360004-1000 FUEL VAPOR DESORPTION HOSE 2 BRI ZE IR 1
F36-13 8010-360001 VACUUM T-JOINT Uk =ik 1
F36-14 30601-108010 CLAMP A8 A8 2
F36-15 6AQV-360008-1000 RH FUEL VAPOR DESORPTION HOSE BRI 2R VR B 1
F36-16 6AQV-360007-1000 LH FUEL VAPOR DESORPTION HOSE TRl AR 1
F36-17 8010-150003 TIE 5X250 L 5X250 2




F41 2338384 AIR FILTER ASSY

IERMIAIR FILTER ASSY

12—
1%




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
F41-01 0SQV-110000-1001 AIR FILTER IR R 1
F41-02 6NTA-040202 INNER HEX SCREW M5x12 7S AIBETMEx12 2
F41-03 0SQV-110000-1000-20 SEAL RING Gkl 1
F41-04 30601-111010 CLAMP A11 WALL 1
F41-05 0SQV-110000-1000-21 VALVE IS 5 ) 1
F41-06 30601-118010 CLAMP A18 il A18 2 ALT:- 30601-120030
F41-07 0SQV-110008-1000 BREATHER HOSE, CRANKCASE i i 4 8 R 1
F41-08 30601-117010 CLAMP A17 i AL7 2
F41-09 0SQV-110000-1000-24 STORAGE HOSE it 1
F41-10 0SQV-112000-1000 FILTER ELEMENT JETLL 1
F41-11 0SQV-110000-1000-25 OIL STORAGE HOSE it 1
F41-12 0120-110003 CLAMP 52 R 452 2




E01-1 k& Fih#hsH4H 4 UPPER & LOWER CRANKCASE ASSY

F A B BRI T fha& 4 S R/UPPER & LOWER CRANKCASE

A

L3
'
S =

s

2430 29 29




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-1-01 0SQV-011102-1000 OIL NOZZLE Dia 0.7 I3 M Dia 0.7 2
E01-1-02 0SQV-011104-1000 SEAL RING, FILLER oK O 1
E01-1-03 0010-090005-0010 BOLT M6x16 I M6X16 4
E01-1-04 0SQV-011105-1000 BEARING GUARD, LH 7r BRI 1
E01-1-05 0SQV-01FZ01-1003-0BP00 CRANKCASE ASSY BTN ey 1
E01-1-06 0SQV-060011-1000 BEARING SLEEVE iR E 2
E01-1-07 0SQV-011107-1000 O-RING 15X1.9 O 15X1.9 1
E01-1-08 0SQV-011108-1000 FORK SHAFT COVER Y 1
E01-1-09 30403-01400 NEEDLE BEARING ARV 1
E01-1-10 1F30-011600 OIL SEAL 14X24X6 HE 14X24X6 1
E01-1-11 30403-02500 BEARING RE R 1
E01-1-12 0SQV-011103-1000 RESTRICTION PLUG e 1
E01-1-13 0SQV-011106-1000 BEARING GUARD, RH T AR 1
E01-1-14 30406-00401 ROLLER NEEDLE P4x7.8 HEIP4xT7.8 2 ALT:- 920301-40078-PG2
E01-1-15 0180-011006 GASKET 14 14 1
E01-1-16 0180-021008-00001 BOLT M14X1.25X12 12#:M14x1.25%12 1
E01-1-17 0SQV-011004-1000 RETAINER, BEARING s 1L R 1
E01-1-18 0SQV-011003-1000 RETAINER, BEARING K 1L SR 1
E01-1-19 30410-01000 ROLLER 10x14 Bk T10X14 3
E01-1-20 0SQV-012003-1000 BOLT M8x45 2 A 3
E01-1-21 0700-012105-00001 PLUG, MAIN OIL RAIL FihEHE 1
E01-1-22 0700-012106-00002 OIL FILTER BOLT BLih P8 22 i e 1
E01-1-23 0SQV-012002-1000 BOLT M8x65 24 M8X65 4
E01-1-24 0SQV-012500-1000 BOLT ASSY M8X105 A 184 M8X105 3
E01-1-25 0SQV-012600-1000 BOLT ASSY M8X55 4H & 184 M8X55 1
E01-1-26 0SQV-010001-1001 COUNTERSHAFT OIL SEAL 40X58X8 il fhimEr 40X58X8 1
E01-1-27 0010-060012-0010 BOLT M6x30 12 M6X30 3
E01-1-28 0SQV-012400-1000 OIL PRESSURE SWITCH L E 156 1
E01-1-29 0SQV-012700-1000 BOLT ASSY M8X45 2H A I8 M8X45 2
E01-1-30 0SQV-012200-1000 BOLT ASSY M9X108 44 184 M9X108 6




E01-2 A& A M E4H LEFT& RIGHT SIDE COVER

H&EME/ B R/RIGHTALEFT SIDE COVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-2-01 0010-021017-0010 BOLT M6x25 I M6X25 11

E01-2-02 0700-012201 O-RING 5X2 OJE %4+ 5X2 1

E01-2-03 0SQV-013100-1000-M1 VIEWER, OIL LEVEL ST SR T A 1

E01-2-04 0SQV-013001-1000 CIRCLIP 2z 4 1

E01-2-05 30410-00800 ROLLER kAT 4

E01-2-06 30403-01200 BEARING 12X16X10 FEHIIAK 12X16X10 1

E01-2-07 0010-080009 OIL SEAL 12X20X5 i 12X20X5 1

E01-2-08 0SQV-013005-1001-0D300 RH SIDE COVER (MIST SILVER BLACK) iz 1 ALT:- 0SQV-013005-1000-0D300
E01-2-09 0700-013008 PLUG, OIL FILLING i 2€ 1

E01-2-10 0110-013030 O-RING 18X3.55 OJE %%tk 18X3.55 1

E01-2-11 0SQV-014001-1000-0D300 LH SIDE COVER (MIST SILVER BLACK) e 1

E01-2-12 0010-060012-0010 BOLT M6x30 12 #: M6X30 11

E01-2-13 0180-014010 WIRE CLIP LRI 4 1

E01-2-14 01A0-012003 O-RING 35X3.5 OJ¥% 35 35X3.5 1

E01-2-15 01A0-012002-0D300 STRAINER COVER (MIST SILVER BLACK) P 2% 1

E01-2-16 0DMO0-011006 O-RING 13X2 O % & HE 13X2 1

E01-2-17 0DMO0-014003 VIEWING HOLE, TIMING INSPECTION IERT AR L5 1




E01-3 HJ&E5E OIL PAN

€52 K RIOIL PAN

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E01-3-01 0SQV-015001-1001-0BP0O0 OIL PAN (MIST SILVER BLACK) Ml 1
E01-3-02 0010-021017-0010 BOLT M6x25 I2FE M6X25 13
E01-3-03 0010-021014 WASHER 12 #HE12 1
E01-3-04 0180-011500 MAGNETIC DRAIN BOLT M12X1.5 T TEGH 84S M12X1.5 1
E01-3-05 30410-00800 ROLLER [RAET 2




E02-1 KELEE > B B CYLINDER HEAD COVER

E5% 2B/ % R/CYLINDER HEAD COVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-1-01 0010-021019-0010 BOLT M6x12 I F M6X12 4
E02-1-02 0SQV-021004-1000 PRESS PLATE R 1
E02-1-03 0700-021003-00001 CYLINDER HEAD COVER BOLT (GALVANIZED TRIVALENT CHRO) AT 2 B 4
E02-1-04 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING AL 5 B R B ] 4
E02-1-05 0SQV-021010-1001-0BP00 CYLINDER HEAD COVER ASSY (MIST SILVER BLACK) AT 2 B A A 1
E02-1-06 0SQV-021100-1000 PRESS PLATE R AR AL 1
E02-1-07 0SQV-021002-1000 GASKET, CYLINDER HEAD COVER AT 7 A 1
E02-1-08 0HU0-021002-00001 GULP PIN AN 2
E02-1-09 0SQV-170200-1000 SPARK PLUG KA ZEA 2
E02-1-10 0SQV-178000-1000 IGNITION COIL FUKE 2
E02-1-11 0SQV-021005-1000 LABYRINTH COVER GASKET B AR - 1




E02-2 Sl 4 S B (1) CYLINDER HEAD(1)

KHL%4 K (1)/CYLINDER HEAD(1)

1/2/3/4/5113

21

V: &




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-2-03 0SQV-022105-1000 BOLT M6x65 12 M6X25 2
E02-2-04 0SQV-022106-1001 HEX FLANGE BOLT M6x45 INFIVE LT IS M6X45 10
E02-2-05 0010-080008 DOWEL PIN 8X14 TENL DX 14 4
E02-2-06 0SQV-022008-1000 CYLINDER HEAD BOLT M10X150 AL AR RS M10X150 6
E02-2-07 0700-022016 WASHER 10.5x19x2.3 48 10.5X19X2.3 6
E02-2-08 0SQV-022011-1000 BOLT M6x90 12 M6X90 2
E02-2-09 0010-023010-0010 BOLT M6x20 12 M6X20 4
E02-2-10 0SQV-022200-1000 CONNECTOR ASSY. T LA 1
E02-2-11 1F30-024016 OIL SEAL, SURFACE e T il 1
E02-2-12 018B-022810 WATER TEMPERATURE SENSOR IR 2 1
E02-2-14 0MQ0-022500 THERMOSTAT R A 1
E02-2-15 0SQV-022002-1000 SEAL RING, THERMOSTAT CAP R 2% 75 2 B P 1
E02-2-16 0SQV-022001-1000-0BP00 THERMOSTAT CAP (MIST SILVER BLACK) g 1
E02-2-17 0SQV-022300-1000 GASKET, CYLINDER HEAD AL O A 1
E02-2-18 0180-022003-00001 STUD XS B F: 4
E02-2-19 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING ST R B R A B ) 1
E02-2-20 0DMO0-022008-00001 CYLINDER HEAD DAMPING BOLT 0 25 el B R A 1
E02-2-21 0SQV-022100-1003-0BP00 CYLINDER HEAD ASSY AL T A 1




E02-3 KL% M B(2) CYLINDER HEAD(2)

AT/ EB(2)ICYLINDER HEAD(2)

]




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-3-01 0SQV-022004-1000 VALVE, INTAKE BT 4
E02-3-02 0SQV-022005-1000 VALVE, EXHAUST Hes 0] 4
E02-3-03 0MQ0-022003 UPPER SEAT, VALVE SPRING AT 8
E02-3-04 0700-022004 LOCK CLIP, VALVE I8k 16
E02-3-05 0MQO0-022005-0370 TAPPET T=3.94 HHE T=3.94 8
E02-3-05 0MQO0-022005-0380 TAPPET T=3.96 $EHE T=3.96 8
E02-3-05 0MQO0-022005-0390 TAPPET T=3.98 #EFE T=3.98 8
E02-3-05 0MQO0-022005-0400 TAPPET T=4.00 $EHE T=4.00 8
E02-3-05 0MQO0-022005-0410 TAPPET T=4.02 HHE T=4.02 8
E02-3-05 0MQO0-022005-0420 TAPPET T=4.04 EH: T=4.04 8
E02-3-05 0MQO0-022005-0430 TAPPET T=4.06 HFE T=4.06 8
E02-3-05 0MQO0-022005-0440 TAPPET T=4.08 $EFE T=4.08 8
E02-3-05 0MQO0-022005-0450 TAPPET T=4.10 HERE T=4.10 8
E02-3-05 0MQO0-022005-0460 TAPPET T=4.12 HEFE T=4.12 8
E02-3-05 0MQO0-022005-0470 TAPPET T=4.14 A T=4.14 8
E02-3-05 0MQO0-022005-0480 TAPPET T=4.16 HEFE T=4.16 8
E02-3-05 0MQO0-022005-0490 TAPPET T=4.18 HEFE T=4.18 8
E02-3-05 0MQO0-022005-0070 TAPPET T=3.34 JEFE T=3.34 8
E02-3-05 0MQO0-022005-0080 TAPPET T=3.36 #EHE T=3.36 8
E02-3-05 0MQO0-022005-0090 TAPPET T=3.38 $EFE T=3.38 8
E02-3-05 0MQO0-022005-0100 TAPPET T=3.40 #EHE T=3.40 8
E02-3-05 0MQO0-022005-0110 TAPPET T=3.42 FERE T=3.42 8
E02-3-05 0MQO0-022005-0120 TAPPET T=3.44 A T=3.44 8
E02-3-05 0MQO0-022005-0130 TAPPET T=3.46 $EFE T=3.46 8
E02-3-05 0MQO0-022005-0140 TAPPET T=3.48 $EFE T=3.48 8
E02-3-05 0MQO0-022005-0150 TAPPET T=3.50 #HE T=3.50 8
E02-3-05 0MQO0-022005-0160 TAPPET T=3.52 A T=3.52 8
E02-3-05 0MQO0-022005-0170 TAPPET T=3.54 #EHE T=3.54 8
E02-3-05 0MQO0-022005-0180 TAPPET T=3.56 A T=3.56 8
E02-3-05 0MQO0-022005-0190 TAPPET T=3.58 #EFE T=3.58 8
E02-3-05 0MQO0-022005-0200 TAPPET T=3.60 A T=3.60 8
E02-3-05 0MQO0-022005-0210 TAPPET T=3.62 #H: T=3.62 8
E02-3-05 0MQO0-022005-0220 TAPPET T=3.64 M T=3.64 8
E02-3-05 0MQO0-022005-0230 TAPPET T=3.66 #H: T=3.66 8




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-3-05 0MQO0-022005-0240 TAPPET T=3.68 A T=3.68 8
E02-3-05 0MQO0-022005-0250 TAPPET T=3.70 A T=3.70 8
E02-3-05 0MQO0-022005-0260 TAPPET T=3.72 #EHE T=3.72 8
E02-3-05 0MQO0-022005-0270 TAPPET T=3.74 A T=3.74 8
E02-3-05 0MQO0-022005-0280 TAPPET T=3.76 #EHE T=3.76 8
E02-3-05 0MQO0-022005-0290 TAPPET T=3.78 e T=3.78 8
E02-3-05 0MQO0-022005-0300 TAPPET T=3.80 $#EHE T=3.80 8
E02-3-05 0MQO0-022005-0310 TAPPET T=3.82 $EHE T=3.82 8
E02-3-05 0MQO0-022005-0320 TAPPET T=3.84 EHE T=3.84 8
E02-3-05 0MQO0-022005-0330 TAPPET T=3.86 $EHE T=3.86 8
E02-3-05 0MQO0-022005-0340 TAPPET T=3.88 $#EHE T=3.88 8
E02-3-05 0MQO0-022005-0350 TAPPET T=3.90 $EHE T=3.90 8
E02-3-05 0MQO0-022005-0360 TAPPET T=3.92 A T=3.92 8
E02-3-06 0SQV-022006-1000 LOWER SEAT, VALVE SPRING SINE: S AN 8
E02-3-07 0SQV-022003-1000-10 VALVE SPRING ARE S 8
E02-3-08 0700-022400-1000 SEAL RING, VALVE STEM AT A R 2 A 8




E02-4 K&l 4> M B (3) CYLINDER HEAD(3)

SL% 4 B B(4)/ICYLINDER HEAD(4)

/®

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-4-01 0SQV-023001-1000-0BP00 CYLINDER BODY SRR 1
E02-4-02 30410-00800 ROLLER BT 4
E02-4-03 0SQV-023002-1000 GASKET, CYLINDER AR R 1




E02-5 B S35 B CAMSHAFT

RS E37 B R/CAMSHAFT




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E02-5-01 30004-060012150 BOLT e 2

E02-5-02 1F30-024012 BOLT M6x18 IEH: M6X18 2

E02-5-03 0700-024003 RETAINER BB 2

E02-5-04 0SQV-024013-1001 CENTRIFUGAL WHEEL B 1

E02-5-05 0SQV-024002-1000 AIR OUTLET TIMING SPROCKET HES IER 556 1

E02-5-06 0SQV-024001-1000 AIR INLET TIMING SPROCKET HEAIE 45 1

E02-5-07 0SQV-024200-1000 TIMING CHAIN IEI g AL 1

E02-5-08 0SQV-024100-1000 CHAIN GUIDE BLOCK S 1

E02-5-09 0SQV-024600-1001 CAMSHAFT, AIR EXHAUST HES e 2 1 1 ALT:- 0SQV-024600-1000
E02-5-10 0SQV-024500-1001 CAMSHAFT, AIR INLET R S R 1 ALT:- 0SQV-024500-1000
E02-5-11 0SQV-024005-1001 TENSION PLATE kBt 1

E02-5-12 0SQV-024009-1000 PIN SHAFT BRSCE 1

E02-5-13 0SQV-024008-1000 PLATE, TIMING CHAIN IER 26 FEIR 1

E02-5-14 0010-021019-0010 BOLT M6x12 12 H: M6X12 1

E02-5-15 0SQV-024400-1001 HYDRAULIC TENSIONOR TR AR A 1

E02-5-16 0010-023010-0010 BOLT M6x20 12 H: M6X20 2

E02-5-17 0SQV-024401-1000 GASKET, HYDRAULIC TENSIONER T Bk 1 S w4t ) 1

E02-5-18 0SQV-024003-1001 CHAIN GUARD 2% SR 1




EO03 LS B MAGNETO

AL BU/FLYWHEEL

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E03-01 0SQV-032000-1001-10 MAGNETO STATOR ASSY MHRMLE THE 1
E03-02 0180-030001-00001 BOLT M6X30 HEFEME%30 3
E03-03 0SQV-032100-1000 STATER WIRE PRESS PLATE JEFRLIENR 1
E03-04 0010-030002-00001 BOLT M5X16 WZAEM5%16 2
E03-05 0SQV-031000-1001 MAGNETO ROTOR ASSY WL TS 1




E04-1 B #hEF & 5 (1) CRANKSHAFT &CONNECTING ROD (1)

30 7% 4F & R (1)/CRANKSHAFT &CONNECTING ROD(1)




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E04-1-01 0SQV-040110-10A0 PISTON RING KIT EIENH S 2
E04-1-02 0110-040006-0050 CIRCLIP, PISTON PIN TR R 4
E04-1-03 0SQV-040008-1000 PISTON PIN A 2
E04-1-04 0SQV-040007-1001-Q0-00001 PISTON (MARK ) W 2
E04-1-04 0SQV-040007-1001-Q0-00002 PISTON e 2
E04-1-05 0SQV-042000-1001-Q0-00001 CONNECTING ROD ASSY HEM AT 2
E04-1-05 0SQV-042000-1001-Q0-00002 CONNECTING ROD ASSY R A 2
E04-1-06 0SQV-040009-1000-Q0-00001 PLAIN BEARING, CONNECTING ROD (RED) HEFF B 4
E04-1-06 0SQV-040009-1000-Q0-00002 PLAIN BEARING, CONNECTING ROD (BLACK) R B 4
E04-1-06 0SQV-040009-1000-Q0-00003 PLAIN BEARING, CONNECTING ROD (BLUE) R B 4




E04-2 M3hEM S8 (2) CRANKSHAFT &CONNECTING ROD (2)

i 8475 4 & £ (2)/CRANKSHAFT &CONNECTING ROD(2)




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E04-2-01 0SQV-040001-1000 BOLT M12x1.25x40 Ik M12X1.25X40 1
E04-2-02 0700-040002-00001 WASHER 12.5X33X5 #1J8 12.5X33X5 1
E04-2-03 0SQV-011001-1000-Q0-00001 PLAIN BEARING, MAIN SHAFT (RED) FHE 6
E04-2-03 0SQV-011001-1000-Q0-00002 PLAIN BEARING, MAIN SHAFT (BLACK) FHFL 6
E04-2-03 0SQV-011001-1000-Q0-00003 PLAIN BEARING, MAIN SHAFT (BLUE) FHE 6
E04-2-04 0180-040007 WOODRUFF KEY e [5) t 1
E04-2-05 0SQV-041000-1002 CRANKSHAFT ASSY ik A 1




E05 BE& s CLUTCH

HARYKICLUTCH ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E05-01 0SQV-050001-1000 WASHER 25.2X46X5.8 48 25.2X46X5.8 1
E05-02 0SQV-050005-1001 DRIVE GEAR, OIL PUMP ML 3 2 3hikke 1
E05-02 0SQV-050005-1000-10 DRIVE GEAR, OIL PUMP W% Esh ik 1
E05-03 0SQV-050002-1000 AXLE SLEEVE, CLUTCH s o IE 1
E05-04 0SQV-051000-1000-Q1-00001 CLUTCH SUB ASSY (MARK A) BB B 1
E05-04 0SQV-051000-1000-Q1-00002 CLUTCH SUB ASSY (MARK B) BERR I R 1
E05-05 0SQV-050004-1001 ROD hifF 1
E05-06 30400-01207 ROLLER BEARING R 34176001 1
E05-07 0SQV-050100-1000 CLUTCH CONTROL SHAFT ASSY Bk pE 1
E05-08 0700-013006-10000 RETURN SPRING, CLUTCH CONTROL LEVER BA YT B AL 2 1
E05-09 0700-013007 WASHER 12.5X18.5X0.6 4[5 12.5X18.5X0.6 1
E05-10 0SQV-051100-1000-M1 PRIMARY DRIVEN PULLEY ASSY YIRS A 1
E05-11 0SQV-051200-1000-M1 CENTRAL SLEEVE ASSY LB AR 1
E05-12 0SQV-060004-1000 LOCK WASHER B 1
E05-13 0SQV-051210-1000-M1 FRICTION DISC ASSY 1 JBE ¥ 2H AL 3
E05-14 0SQV-051220-1000-M1 FRICTION DISC ASSY 2 JBE 5 LA 3
E05-15 0SQV-051213-1000-M1 DRIVEN DISC 1 MBFT 1
E05-16 0SQV-051214-1000-M1 DRIVEN DISC 2 MBI 4




E06-1 #RYZ% 1 4 (1) TRANSMISSION SYSTEM(1)

B K (1) TRANSMISSION SYSTEM(1)




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E06-1-01 30102-060016810 SCREW M6X16 1257 M6X16 1
E06-1-02 0SQV-065100-1001 SPRING, ROCKER ARM e b 5 7 2R oA 1 ALT:- 0SQV-065100-1000
E06-1-03 0700-064001 WASHER 6.3X16.3X1.2 P 6.3X16.3X1.2 2
E06-1-04 0DM0-065001 SPRING, SWING ARM, GEARSHIFT A 7 A 1
E06-1-05 30004-060016130 BOLT M6x16 IHEMEx16 1
E06-1-06 0SQV-064100-1002 CAM, GEARSHIFT DRUM e R AL 1
E06-1-07 30406-00303 NEEDLE BEARING WEF 2
E06-1-08 0SQV-064002-1000 SHIFT DRUM BUSHING A B 1
E06-1-09 30400-02505 BEARING SIS 1
E06-1-10 0010-090005-0010 BOLT M6x16 12K M6X16 1
E06-1-11 0SQV-064001-1001 SHIFT DRUM A5 B 1
E06-1-12 0SQV-060012-1000 O-RING 31X2.5 OJE [ 31X2.5 1
E06-1-13 0SQV-060400-1001 GEAR SENSOR RAALAL AR A 1
E06-1-14 0010-021017-0010 BOLT M6x25 12K M6X25 2
E06-1-15 0SQV-063000-1001 GEARSHIFT ROD L iR 1
E06-1-16 0DM0-063002-00001 SHIFT POSITION SPRING PIN ok 8 P A 1
E06-1-17 0SQV-060013-1000 WASHER 14X28X1 P 14X28X1 1
E06-1-18 0SQV-060002-1000 SHIFT FORK (LH & RH) WP X (e H) 2
E06-1-19 0SQV-060003-1000 SHIFT FORK (MIDDLE) Hapi ik X (4) 1
E06-1-20 0SQV-060102-1002 FORK SHAFT P Sl 1
E06-1-21 0SQV-060015-1001 DOWEL PIN 6 TENIEH6 1
E06-1-22 0700-064003-00001 SLEEVE, SWING ARM, GEARSHIFT kY 5 hr R R 1
E06-1-23 0700-063007 SPRING, CONTACTOR finh Sk 58 3 1
E06-1-24 0700-063008 BALL CONTACTOR BRIV ik Sk 1




E06-2 #A4aR;
T
S A(2) TRANSMISSION SYST
EM(2)

BEZRE)
HE R (2)ITRANSMISSION SYSTEM(2
)

o
o
o
=
" 9
m o
= o
£ S
g >
()]
o
o
-
<
>
Qlll
_
=z
Olv|ol|8
o | g I
N
1HEHE
s|Sl#|E
AEELE
vm»/JLJ
5 bt
_ (O]
> Z
0 o
HEINE
glx|al|B
aZWT
z|=|o|L
u|5|%|3
mNCS
o Z
<
=
« o
5|3 2
b%%m
SMHELR
u01_
NOGW__
1_0
AEHE
3[S|5]2
Pmov_
5 (04
0]
o
0.1_
SEIEIE
INE EE S
eldl|a]|a
S(E|E|E
w | w




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E06-2-04 0SQV-061001-1000 MAIN SHAFT FHh 1
E06-2-05 0SQV-061008-1000 WASHER g 2
E06-2-06 0SQV-061011-1000 BUSHING e 1
E06-2-07 0SQV-061009-1000 5TH GEAR, MAIN SHAFT TR T R 1
E06-2-08 0DMO0-062017 CIRCLIPS FOR SHAFT 25 i FH SR P42 P 25 3
E06-2-09 0SQV-061007-1000 3RD4TH GEAR, MAIN SHAFT T = DU 1
E06-2-10 0DMO0-062016 SPLINE WASHER 25x31x1 iz 2
E06-2-11 0SQV-061006-1000 SPLINE SLEEVE s 1
E06-2-12 0SQV-061005-1000 6TH GEAR, MAIN SHAFT TIPS G 1
E06-2-13 0SQV-061003-1000 2ND GEAR, MAIN SHAFT TP 1
E06-2-14 0SQV-061002-1000 WASHER g 3
E06-2-15 30499-02004 NEEDLE BEARING TREHR 2
E06-2-16 0700-061016 CIRCLIPS FOR SHAFT20 20 2
E06-2-17 0SQV-062102-1000 SHAFT SLEEVE LHESS 1
E06-2-18 0SQV-062101-1000 1ST GEAR, COUNTERSHAFT Bl — P ke 1
E06-2-19 0SQV-062013-1000 5TH GEAR, COUNTERSHAFT Bl TR R 1
E06-2-20 30801-02805 CIRCLIPS FOR SHAFT 28 A S e 28 3
E06-2-21 0SQV-062008-1000 WASHER, SPLINE pidsnticl 2
E06-2-22 0SQV-062012-1000 3RD GEAR, COUNTERSHAFT Bl =A% 1
E06-2-23 0SQV-062011-1000 SPLINE SLEEVE e 1
E06-2-24 0SQV-062009-1000 4TH GEAR, COUNTERSHAFT RS 1
E06-2-25 0SQV-062006-1000 28.2x36x1 |y 1
E06-2-26 0SQV-062005-1000 28x10.5 LIRSy 1
E06-2-27 0SQV-062007-1001 6TH GEAR, COUNTERSHAFT Bl P E 1
E06-2-28 0SQV-062004-1000 2ND, COUNTERSHAFT Bl — i 1
E06-2-29 0SQV-062001-1001 COUNTERSHAFT ek 1
E06-2-30 0SQV-062003-1000-10 COUNTERSHAFT BEARING 62x28 | h 7k 62-28 1 ALT:- 0SQV-062003-1000
E06-2-31 0800-062205 O-RING OJE % 3t 1 1
E06-2-32 0SQV-062002-1000 SHAFT SLEEVE, COUNTERSHAFT FEEES 1
E06-2-33 0MQO0-062030 SPROCKET, OUTPUT TR A 1
E06-2-34 0700-062015 WASHER g rndie] 1
E06-2-35 0SQV-060014-1001 NUT M20x1.5 $2 5 M20X1.5 1 ALT:- 0SQV-060014-1000
E06-2-36 0SQV-061000-1000-10 MAIN SHAFT ASSY Tl A 1
E06-2-37 0SQV-062000-1000-10 COUNTERSHAFT ASSY R A 1




EQO7 JHIB R4 A LUBRICATION SYSTEM

¥ A4 5 W/LUBRICATION SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E07-01 30801-01100 CIRCLIPS FOR SHAFT 11 HAEMEELL 1
E07-02 0SQV-071003-1000 WASHER 11X20X1 #h[E 11X20X1 2
E07-03 0SQV-071001-1001 GEAR, OIL PUMP HUHRKAR 1
E07-04 30406-00402 ROLLER NEEDLE P4x21.8 RETP4%21.8 1
E07-05 0SQV-071002-1000 SHAFT, OIL PUMP HLihRH 1
E07-06 0010-023010-0010 BOLT M6x20 12 M6X20 4
E07-07 0SQV-071101-10A0 OIL PUMP COVER ASSY WEREES 1
E07-08 30406-00401 ROLLER NEEDLE P4x7.8 RETP4xT7.8 2 ALT:- 920301-40078-PG2
E07-09 0700-071003 OUTER ROTOR, MAIN OIL PUMP FHMRINET 1
E07-10 0700-071004 INNER ROTOR, MAIN OIL PUMP FHHMRANE T 1
E07-11 30406-00400 ROLLER NEEDLE P4x15.8 % P4X15.8 1
E07-12 0700-070101-00001 GASKET, OIL SUCTION PAN WHRZ T E 1
E07-13 0SQV-073100-1000 FILTER £IRBAHS 1
E07-14 0700-070200 OIL FILTER HmIRSR S 1
E07-15 0SQV-072100-1000 OIL COOLER MAERAN 1
E07-16 0SQV-072003-1000 SEAL RING, OIL COOLER MR EHE 2
E07-17 0SQV-028002-1000-M1 CLAMP Dia 22.5 Tetk R4 Dia 22.5 4
E07-18 0SQV-072001-1000 WATER OUTLET PIPE, OIL COOLER MR KE 1
E07-19 0010-023008-00001 BOLT M6X18 1RHEM6x18 4 ALT:- 0010-023008-0010
E07-20 0SQV-072002-1000 WATER INLET PIPE, OIL COOLER MR REKE 1




E08 7KZFE A WATER PUMP

KR ERIWATER PUMP

:
¥

Vi

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E08-01 OHTB-065202 BOLT M6x42 12 M6X42 4
E08-02 0180-014010 WIRE CLIP “HRAG 1
E08-03 0SQV-081000-1001-0BUOO WATER PUMP SUB ASSY KEDEK 1
E08-04 0SQV-081009-1000 O-RING ORZE HE 1
E08-05 0SQV-080002-1000 O-RING 33x2.65 O & & 1




E09 &3 R4 B STARTING SYSTEM
RH 24 B RISTARTING SYSTEM

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E09-01 30102-060012810 SCREW M6X12 24T M6X12 6
E09-02 0SQV-091000-1001 OVERRIDING CLUTCH ASSY HYESRAT 1
E09-03 0SQV-092000-1002 GEAR, STARTING MOTOR EMAERRANT 1 ALT:- 0SQV-092000-1001
E09-04 0700-090003 SHAFT, MIDDLE GEAR oh (B[ A 3 1
E09-05 0SQV-090001-1000 DUAL GEAR WECR 3 1
E09-06 0SQV-093000-1000 STARTING MOTOR ALt 1
E09-07 0010-021017-0010 BOLT M6x25 I M6X25 2




E16 4545 B BALANCER SHAFT
-4 5% 5 FR/BALANCER SHAFT

Vil

E16-03

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E16-01 0SQV-161000-1002 FRONT BALANCING SHAFT ASSY BIE& A 1 ALT:- 0SQV-161000-1001
E16-02 0SQV-162000-1001 REAR BALANCING SHAFT A 1
E16-03 0SQV-011002-1000-Q0-00001 PLAIN BEARING, BALANCER SHAFT (RED) T 4
E16-03 0SQV-011002-1000-Q0-00002 PLAIN BEARING, BALANCER SHAFT (BLACK) T 4
E16-03 0SQV-011002-1000-Q0-00003 PLAIN BEARING, BALANCER SHAFT (BLUE) T 4

30400-02009 BEARING RN 2




E17 X[ TIRAEFIBHEE THROTTLE & INJECTOR

HE TR ARG 88 THROTTLE&INJECTOR

/®

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remarks
E17-01 0SQV-022009-1000 O-RING 46.2X2 Ol 46.2X2 2
E17-02 0SQV-022400-1000 CONNECTING PIPE, THROTTLE BODY TEINIREREAS 1
E17-03 0010-023008-00001 BOLT M6X18 IRHEM6x18 3 ALT:- 0010-023008-0010
E17-04 0SQV-022410-1000 CLAMP 62 562 2
E17-05 0SQV-173000-1000-10 THROTTLE BODY ASSY TSIMERA 1
E17-06 0SQV-173200-1001 FUEL PIPE ASSY PRE S ERE S 1
E17-07 0010-090005-0010 BOLT M6x16 12 M6X16 1




